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MILL TEST CERTIFICATE

CF1907001 41
- HOT ROLLED CARBON STEEL PLATE anA BAM YT . 50190830-PS-053-003
Customer Certificate No.
F2x e YK
L ) T ASTM A572-50/A709-50 i THYUNDAI CORPORATION 12019-08-30
Specification Contractor Date of Issue
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i ‘ % Tensie Test Chemical OQjCOm_:QAi 4. %10000 5 x100.000
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829 x 606 1 3335 | R1S838 FC11965603 7136535459 26 U L |1,616] 353 |1,352] 150 | 38 k3 8 90 0 20 2 16 | 31
P |1.680| 344 |1,343| 140 | 35 3 8 94 0 19 2 171 29
20 6006 1 BE335 R19831 |« FC11965701 T]3649| 5542 27 2 L [1,694| 341 [1332) 144 | 37 3 7 88 1 20 2 17 | 32
P |1,670| 346 [1,356] 132 | 35 & 8 91 0 19 2 17 | 34
320 % 6006 1 3335 | R19831 | .. FC11965702 T1364.9]554.2| 27 2 L 11,694 341 |11.332| 144 | 37 3 7 88 1 20 2 17 | 32
P |1,670| 346 [1.356] 132 | 35 3 8 N 0 19 2 17 | 34
3335 | R19831 | .. FC11965703 Ty3649| 8642 27 2 Lo[1.694] 341 |1.332| 144 | 37 3 7 88 1 20 2 17 | 32
P |1.670] 346 |1.356] 132 | 35 3 8 91 0 19 2 17 | 34
1820 % 600G R19833 |~ FC11965201 T]3653]|54591 26 U L |1,616] 353 [1,352| 160 | 38 3 8 9D 0 20 2 16 || 31
P |1.680| 344 | 1.343] 140 | 35 3 8 94 0 19 2 7] 29
820 % 6006 1 R19338 | ~ FC11965802 T]365.3|5459| 26 U L |1,616] 353 (1,352 150 [ 38 S 8 20 0 20 2 16 | 31
P 11,680] 344 [1,343] 140 | 35 3 8 94 0 19 2 17 1 29
% 168729 % 606 1 3,335 | R19838 | . FC11965803 T 3653|5459 26 U L |1.616] 353 |1.352| 150 [ 38 3 8 RO 0 20 2 16131
P [1,680] 344 [1,343] 140 | 35 3 8 94 0 19 2 17 1 28
% 1829 % 6096 1 3.335 | R19831 FC11965901 T]3649(5542] 27 2 L|1.694] 341 |1.332| 144 | 37 3 7 a8 1 20 2 17 | 32
P |1,670| 346 |1,356| 132 | 35 3 8 91 0 19 2 17 | 34
Top. M:Middie, B:Bollom
Transverse. Gauge length:200mm (Rectangular), YP Mtd * 2 (0.2% off-set).5 (0.5% underload), U (Upper yield point), L (Lower yield point)
N alysis
O
:
e is fully killed and fine grained sleel, Basic oxygen process and Vacuum degassing process were applied.* This Mill Test Cert issued in accordance with EN 10204 Type 3.1
TS Signalure
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REBY CERTIEY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
Chief Of Quality Assurance Team
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